vsn ATIVHIV SI-S S6/E/S e
SUCE .

3901 133A

3801 133 IHL 3AISNt J31¥201
34V SH3IHSYM ONY SINH 3S3HL

( ATENISSY INNOW INIONI €05

“TvLad

‘S3ION

|EVDIH.I.33'|3 ANV ‘NOILVINIANNYLSNI “INION3 €05
‘NOILIES L0-¥0 HFovd
S




Section:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detail:

503 ENGINE MOUNT ASSEMBLY

Page:
04-02

Date:
7125196

# Description Part Number Quantity
1. 1/4" Bolt AN4-25A 4
2. Stainless Steel U Bracket SuU-118 2
3. Barry Mount 22001 4
4. Spacer Bushing, 1 1/8" X 3/8" X .058 EG-B-3/8X1 1/8 4
5. Engine Upper Mount Plate KPPWO00E3 2
8. Engine Mount Angle, RH KPPWO0040-RH 1
7. 5/16" Thin Washer AN960-5161. 8
8. 5/16" Shear Nut AN364-524A 2
9. 5/16" Bolt AN5-31A 2

10. Engine Mount Angle, LH KPPWQ0040-LH 1

11. 1/4" Bolt AN4-12A 4

12. Engine Lower Mount Plate KPPWQ0064 2

13. 1/4" Thick Washer ANS60-416 12

14. 1/4" Tensile Nut AN365-428A 8

15. 1/8" Aluminum Washer EG-AW 20

16. 5/16" Bolt ANS5-10A 2

17. 5/16" Tensile Nut AN365-524A 2

S-12 Airaile

SE—




aLva

L6/81/6

¢O0ZAaN
# ONLeVYQ TVANVR

)

SILERY

ATIVHIV SI—S

vsn

oy} ur apep

s N
20 23
N22
GEAR BOX COMES FROM FACTORY |
IN UP_POSITION, MUST BE ROTATED 0
TO DOWN POSITION FOR PROPER I~
ALIGNMENT OF THRUST LINE. +\B
21 ] 20
/+ b\ -

THROTTLE LEVER
20~ } ATTACHES To BOTTOM ™~
OF KEEL TUBE WELDED STUD ~_|

-S31LON
Favd

ANV ASSY MNVL
£0-%0

ASSY JT11L04HL
ONIM OSTV 335

¢

5

‘NOILLOAS

mvual

NOILVTIVLSNI
VOILOIT3 ANV ‘NOILYINIWNNYLSNI ‘INIONI

INION3 84VD J1ONIS ¢£06

(
\

TO PRIMER PUMP

ON INSTRUMENT PANEL




Section:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detali:

503 SINGLE CARB ENGINE INSTALLATION

Page:
04-04

Date;
9/27/95

# Description Part Number Quantity
1. Rotax 503 Engine EG-EG-503 1
2. 7/18" Thick Washer AN960-716 12
3. Loc Washer * EG-EG-503-1 4
4. Nut* EG-EG-503-2 4
5. Line Clamp, 5/16" ID FS-LCL 5/16ID 9
6. 1/4" Fuel Line **** FS-FL oft
7. Fuel Pump * EG-EG-503-3 1
8. Fuel Line "Y" Connector 8345 1
9. Primer Pump Kit SINGLE PRIMER 1
10. Safety Wire SAFETY WIRE 0 ft
11. Carb Clamp * EG-EG-503-4 2
12. Carb Boot * EG-EG-503-5 1
13. Bing Carburetor * EG-EG-503-6 1
14. Air Filter Clamp * EG-EG-503-7 1
15. Air Filter, K& N EG-AF 1
16. Throttle Cable EG-CAB-12 1
17. Cable Ferrule Cap ENDCAP-12000 2
18. Wire Stop/Screw 2360 1
19. Loctite Blue LOC-TITE 0
20. 3/16" Bolt AN3-15A 2
21. 3/16" Thick Washer AN960-10 2
22. Spacer Bushing, 3/8" X .058 X 1" *** KAAC0001 2
23. 3/16" Rivet Nut MS27130-A25K 2
24. Cable Housing EG-T-CAB-H 9 fi
25. Focalized Mount Plate ** EG-FOMP 0

*Supplied with engine.
**Referenced from engine mount.
***Referenced from fuel system.

***Builder fabricates from raw stock.

e T I

RANS, Inc.

S-12 Airaile

'Base Page #:
004-4




Alva

# DONLMVHQ TVANYN

L6/81/6
¥00ZaW

J

.w/
23

w/@\mg

B/._T n\mo

20
ATTACHES TO BOTTOM
/ﬁ_ OF KEEL TUBE

THROTTLE LEVER <
WELDED STUD ~_|

SUER Y

ATIVHIV SI—-S

!

vSsn

ayy ur apep

TC PRIMER PUMP
ON INSTRUMENT PANEL

'~ ]

SALON
AV

ASSY FTLLIOMHL

ANV A.SSV XNVL

ONIM OSTv 33S
S0—-%0

!

‘NOLLOFS

vNad HLIM 3INION3I €06
OI¥1D313 ANV ‘NOILVINIWNYLSNI ‘3INIONI €0

"

j( ATANISSY ¥013¥NgyVD W
Tvi3qg




Section:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detail:

503 DUAL CARB ENGINE INSTALLATION

Page:

04-06

Date:

5/ 1/97

# Description Part Number Quantity
1. Rotax 503 Engine EG-EG-503DC 1
2. 7/16" Thick Washer ANS60-716 12
3. Loc Washer * EG-EG-503-1 4
4. Nut* EG-EG-503-2 4
5. Line Clamp, 5/16" ID FS-LCL 5/16ID 7
6. 1/4" Fuel Line **** FS-FL oft
7. Fuel Pump * EG-EG-503-3 1
8. Cable Housing EG-T-CAB-H 18 ft
9. Primer Pump Kit DUAL PRIMER 1
10. Safety Wire SAFETY WIRE oft
11. Carb Clamp * EG-EG-503-4 4
12. Carb Boot * EG-EG-503-5 2
13. Bing Carburetor * EG-EG-503-6 2
14. Air Filter Clamp * EG-EG-503-7 2
15. Air Filter, K & N EG-AF 2
16. Throftle Cable EG-CAB-12 2
17. Cable Ferrule Cap ENDCAP-12000 4
18. Wire Stop Screw 2360 2
19. Loctite Blue LOC-TITE 0
20. 3/16" Bolt AN3-15A 2
21, 3/16" Thick Washer ANG60-10 2
22. Spacer Bushing, 3/8" X .058 X 1" *** KAAC0001 2
23. 3/16" Rivet Nut MS27130-A25K 2
24. Focal Mount Plate, Upper ** EG-FOMP 0
25. 1/8" Primer Line ***** PRIMER LINE oft
26. Primer Line Tee ***** PRIME-LINE-T 0

“*Comes with engine. **Referenced from engine mount.
***Builder fabricates from raw stock.  ****Referenced from fuel system.
+r+Comes with Primer Kit.

RANS, Inc.

dBase Page #:
S-12 Airaile 004-6




96/91/1

V&n H?[VHIV Z [ —S auva

SIS g OO v

—_
£3
Qg
£2
23
-
-
oo
a0
=
_
To
32
G
Yo
A
-
=710
maO
TS
Q
m
A

0
[
S
38
2%
23
oF
Y
z
Ccm
k]
—Q
%z
=
an
O =
=0
23
m=<
[w]

Fﬂawassv INNON aNV LSNVHX3 go%

NVIId

‘SILON

TVII4LO3T13 ANV ‘NOILVINIWNNALSNI ‘3INIONI €0S 70-%0
NOLLOFS Fovd




S-12XL AIRAILE - 503 EXHAUST ASSEMBLY

004-08

# DESCRIPTION PART NUMBER QUANTITY

1. 1/4" Bolt AN4-20A 2

2. 1/8" Aluminum Washer EG-AW 4

3. 1/4" Shear Nut AN364-428A 2

4, Muffler, 503 KSEX0006 1

5. Barry Mount 22001 2

6. Spacer Bushing, 1 1/8" x 3/8" x .058 EG-B-3/8X1 1/8 2

7. 8MM x 30MM Boit M8X30 BOLT 3

8. 5/16" Loc Washer AN935-516 3

9. 5/16" Thick Washer AN960-516 6
10. FWD Mount Plate EG-FMP(12/14) 1
11. AFT Mount Plate EG-AMP(12/14) 1
12. Exhaust Gasket* e 0
13. Exhaust Manifold, 503 KSEX0008 1
14. 10MM Loc Washer* 0
15. 10MM Shoulder Screw * ————- 0
16. Muffler Springs , 503 EG-MUFF-SPRINGS 6
17. Muffler Elbow, 503 KAEX0008 1
*Supplied with engine.

dBase Page #: 004-8

5/ 9/00



ava

96/9/2

6002AaN
# ONIKVYA TVINYN

ATIVHIV SI—S

|

[

SCULSR

vsn

ay} ur apep

ROUTE THROUGH
HOLE IN ROQT RIB
(BOTH SIDES)

MOUNT TO
INSTRUMENT PANEL

b
FUEL MIXER BLOCK MOUNTS
OUTSIDE MIDDLE CABANE

gl 2
Bl S
o
T
o
w
o @ )
m o
3 o §
s m W
O Zz =
W 24
-
l-l— -
n —
z
m
- |4
=, 2
zZV |
O,.\AU m
>0 3
zZX | z
=%
z
o
A .
&5
= | 2
M) &
r e

\




Section:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detail:

503 FUEL SYSTEM
SINGLE WING TANK

Page:

04-10

Date:

11/27/95

# Description Part Number Quantity

1. Line Clamp, 3/8" FS-LCL 3/8 11

2. 1/4" Fuel Line FS-FL 25 ft

3. Coil Wrap 1/2 SPIRAL LOOM 1ft

4. 1/4" X 1/4" Elbow 7-11044 2

5. Primer Line T* PRIME-LINE-T 0

6. Fuel Filter FS-FIL 1

7. Straight Fitting 8330 3

8. Fuel Shut Off Valve FS-S-OFF 1

9. Zip Ties ZIP TIES 10
10. Safety Wire SAFETY WIRE 0
11. Fuel Mixer Block FS-FMB 1
12. Sump Drain Valve 8336 1
13. Fuel Pump** EG-EG-503-3 0
14. Line Clamp, 5/16" 1D FS-LCL 5/16ID 8
15. 8 X 32 Bolt AN526-832R 16 1
16. 8 X 32 Nut AN364-832A 1
17. Primer Bulb FS-PB 1
18. 1" Cushioned Clamp MS21919-DG16 1
19. Loctite Blue LOC-TITE BLUE 0
20. 90 Fitting 8342 2
21. Primer Pump* PRIME-PUMP 0
22. Primer Line PRIME LINE 6 ft
23. Overflow Hose EGCS-OFH 6in
24, Shrink Wrap KSACO0006 5in
25. 3/8" Loop Clamp KSHWO0015 1
26. #6 Pan Head Screw 6RX1/2 PHS 1

*Comes with primer kit.
**Comes with engine.

RANS, Inc.

S-12 Airaile

dBase Page #:
004-10




se/Le/tL L
vsn [ ATIVHIV 21—S }
ay} ur apep OLOZAN
SULE ,ou0can
~TD
goo
=mS
T m
n<-
O
o3
O Cc
=5
7
e @
\§\/ : <
NZ NZ
C ]
w a c
M o4
m
- Sm Co
= m o)
éo =5 £
g%ﬁ £ =23
— Z— E
e \ on am
ZO 5 in &
= b b
-
> /
Zz
m
—
c So
oF R
S— N/ © 9o
2z &/
m,?,fl \ \;-.\:\::3;-
630 .
L Ay B 1 AN
09 N« \ \
o NSNS
OX ‘\\\\\\ —
&= “ \ —No
>8 N N
5=
-
w

f vna -

SYNVL ONIM

NILSAS 113N QOQHMJ

L‘IVDIHLOB'IB ANV ‘NOILYINIWNALSNI ‘ANIONI €06

‘NOLLO3S

SILON

LL—+0
Fovd




Section:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detall:

503 FUEL SYSTEM
DUAL WING TANKS

Page:

Date;
11/27/95

N — —— e
———— e ———————— —— p——— e —

04-12

# Description Part Number Quantity
1. Line Clamp, 3/8" FS-LCL 3/8 24
2. 1/4" Fuel Line FS-FL 45 ft
3. Coil Wrap 1/2 SPIRAL LOOM 2ft
4. LineY 8345 2
5. Primer Fuel Line T* PRIME-LINE-T 0
6. Fuel Filter FS-FIL 1
7. Straight Withdrawl Fitting 8330 3
8. Fuel Shut Off Valve FS-S-OFF 1
9. Zip Ties ZIP TIES 10

10. Safety Wire SAFETY WIRE 0

11. Fuel Mixer Block FS-FMB 1

12, Sump Valve 8336 1

13. Fuel Pump** EG-EG-503-3 0]

14. Line Clamp, 5/16" ID FS-LCL 5/16ID 12

15. 8 X 32 Bolt AN526-832R16 1

16. 8 X 32 Nut AN364-832A 1

17. Primer Bulb FS-PB 1

18. 90 Withdrawl Fitting 8342 2

19. Loctite Blue LOC-TITE BLUE 0

20. 1" Cushioned Clamp MS21919-DG16 1

21. Primer Pump* PRIME PUMP 0

22. 1/8" Primer Line PRIME LINE 6 ft

23. Overflow Hose EGCS-OFH 6in

24, Shrink Wrap KSAC0006 5in

25. 1/4" X 1/4" Elbow 7-11044 4

26. 3/8" Loop Clamp KSHWOQ0O015 2

27. #6 Pan Head Screw 6RX1/2 PHS 2

*Comes with primer kit.
**Comes with engine.

RANS, Inc.

S-12 Airaile

dBase Page #:
004-12



S —

e ——

L6/62/6
vSn ATIVHIV STI—8 ava
Y6 1LAN
oq3 ur SPEH @w@w # ONINVHA 'TVINVH
z 114 v
: Ry i -
s @ = mE
o3 e 18 Bl e
™ M = ___1_0 0, o
NMOuE s T3 RN é;
UG 3é g = 83 &
o e = R 2
—e g ) =X
/ Q @,
4% \ z go
a z_(
I g mE
HOv18/MOTT34 S 29
MOTT3A we 308N0SYIMOd A
%OVIE/MOTTIA 3081 e 110A 2V oL
Yovie/moTaA 30Vt | ze |25
pv " \ ) = {INNO¥S 01 3INIONZ NO
g S— T n§ JHIM AVYD OL
O¥'6€
(%Y \ s
] NG
-_E — —— 2@
- £y C8
(2 T8 INONI €05
=1y ¥O4 ONILL3S
v FOLIMS did
\
o WVIIQ HIOVL
ko)
/ZV 0 Q
9z~ =D
I N
ey Ngz h\ Kﬂ
og 5
5
~ = E]
L Tk
7 —\/ﬁLqu \QL :
61 -
<1 g
£
&
(7]
S
< Ll %
AN O
9l A
(iv130 QL ¥343¥) ;
v 2t g s s 1z’ z° 3° g
= 5 5 S z S
WAf 3 % : :
Sl — — 23 o ]
= ur= :
[ )
14V1S 1VOId10313 LNOHLIM
AVORLO3T1I ANV SINIWNNYLSNI €08
IvLaa
\ . SALON
tVOIHLOH'IB ANV "NOILVINANWNYLSNI "INION3I ‘ZOﬂ 190
‘NOLLOIS FOVd
s



004-14

S-12XL AIRAILE - 503 INSTRUMENTS & ELECTRICAL - WITHOUT OPTIONAL ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPW0022 1
2. Vertical Speed Indicator - Feet per Minute * KSAVQ0008 1
3. Altimeter * KSAV0001 1
4. Air Speed Indicator, 0-120 KSAV0004 1
5. Ignition Switch MS35058-22 2
6. Exhaust Gas Temperature Gauge * KSPW0008 1
7. Cylinder Head Temperature Gauge KSPW0010 1
8. RPM Gauge KSPW0028 1
9. 14 Gauge Female Spade Terminal, Blue IP-7128 7
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. Line Tee 8338 1
14. 14 Gauge Black Wire 14 GA WIRE/BLACK 30 ft
15. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 4
16. 14 Gauge Eye Terminal, Biue 5/32" KSES0003 4
17. EGT End Plug ** KSPWO0008-1 0
18. Female Terminal *** KSPW0010-1 0
19. 14 Gauge Red Wire 14 GA WIRE/RED 16 ft
20. Terminal Y Connector, Brass IP-YC 1
21. CHT Wire, Red *** KSPW0010-2 0
22. 14 Gauge Splice, Butt Connector IP-7132 2
23. 3/16" Rivet Nut MS27130-A25K 2
24. 14 Gauge White Wire 14 GA WIRE/WHITE 12 ft
25. Regulator/Rectifier KSES0005 1
26. Keel **** KPFU0043 0
27. Starter Pulley 109 1
28. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 4
29. EGT Wires ** KSPWO0008-2 0
30. 1/4" Blue Pitot/Static Line FS-FL 8 ft
31. 14 Gauge Male Spade Terminal, Blue IP-7126 7
32. EGT Probe ** KSPWO0008-3 0
33. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 1
34. CHT Probe *** KSPW0010-3 0
35. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
36. CHT Wire, Black ™ KSPW0010-4 0
37. 14 Gauge, In Line Fuse Holder KSES0019 1
38. 25 AMP Fuse KSES0020-25 1
39. Female Bullet Terminal 02-09-1103 8
40. Shrink Wrap KSAC0008 11t
*Optional gauge. **Supplied with EGT.

***Supplied with CHT.
»*Referenced from super structure assembly.

dBase Page #:

004-14
7/27/00



004-15

S-12XL AIRAILE - 503 INSTRUMENTS & ELECTRICAL - WITHOUT OPTIONAL ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
41. Pan Head Phillips Bolt (10-32) KSHWO0006 2
42 Pulley KSHWO0040 1
43. Eye Strap KSHWO0019 1
44 Small Rubber Edging 8510K11 Bin
*Optional gauge. **Supplied with EGT.
***Supplied with CHT.
w+Referenced from super structure assembly.

dBase Page #: 004-15

7/27/00



L6/62/6
Vs ATIVHIV cI—S auva
ay1 ul apel C¥6LAN
@w@m # ONIMVHA TVANVN
£
Ty W
e Tl ol — 23
5 — 1 mﬁ
n @ g 2 me
g3 57 sl ] B
Y c L Mo
NMOR8 £& 0 7"3.4 BN é;
Va9 3a o = g8 M
R 8 7 oF g
—e g < £
/ =] 2 £
s \ Z ga
A o i
& 2 mE
MOVI8/MOT3A S 22
MOTI3A GE YNOSYIMOd AR
HOVIB/MOTIA 3081 \59 B 10A 24 0L
w -
! HOVI8/MOTTIA DMV o
o g g 2c ANNO¥9 0L ANIONT NO
C g AiM AVEO Ol
1y
X4 - ¥Z < ' e
3 gg ~_ L¥'0P N\ Eg
—— RR =M
= a¢ ¥z se Sg
f—
bl - INIONA £06
N—=T7% A
" , 2
[ ——
Sz Z IVIIQ HOVL
9z'cH ﬂL/’ ve \\ 3 =
/ +‘& g
z
g —""| m L
[=] =
srer A | I Z ’
2 ~
1l . ‘ T
o+ By ]
Y P %
55
R
» &
23
r4
uo
T
@20
RS

Ndd

(V130 0L ¥343y) ¢

_/

NOULINDI

i =

NMOQ 3A00HO HLIM dILNIHO

HOL1vDIgNI
Q33dS ¥iv

HILINILW

38 L1SNW S3HILUMS NOILINDI

YIALIN HNOH
HOLIMS NOILINSI 0L LN3IAON3IdIAONI
38 1ISNW ONNO¥S ¥3L3IN 8NCH

1dV1S vOId1D3T73 HLIIM
IVOI¥103T13 ANV SINIANNALSNI

]
Tviaa

E’JIHLOTIB ANV ‘NOILVININNYLSNI

‘SALON

‘INION3 Qﬂ
NOILOFS

91—-%0

VA,
—

T

s



004-17

S-12XL AIRAILE - 503 INSTRUMENTS & ELECTRICAL - WITH ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY

1. Hour Meter KSPW0022 1

2. Vertical Speed Indicator - Feet per Minute * KSAV0008 1

3. Altimeter * KSAV0001 1

4. Air Speed Indicator, 0-120 KSAV0004 1

5. Switch MS35058-23 2

6. Exhaust Gas Temperature Gauge * KSPWQ008 1

7. Cylinder Head Temperature Gauge KSPWO0010 1

8. RPM Gauge KSPW0028 1

9. 14 Gauge Female Spade Terminal, Blue IP-7128 5
10. 90 Withdrawal Fitting 8342 1
11. Line Clamp, 3/8" FS-LCL 3/8 8
12. Straight Withdrawal Fitting 8330 2
13. 1/4" Blue Pitot/Static Line FS-FL 8 ft
14. 14 Gauge Eye Terminal, Biue 3/16" IP-7102 10
15. 14 Gauge Black Wire 14 GA WIRE/BLACK 30 ft
16. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 6
17. EGT End Plug ** KSPW0008-1 0
18. Female Terminal *** KSPW0010-1 0
19. CHT Wire, Black *** KSPW0010-4 0
20. CHT Wire, Red *** KSPW0010-2 0
21. 14 Gauge Red Wire 14 GA WIRE/RED 38 ft
22. Key Start Switch 25-6 1
23. 14 Gauge Eye Terminat, Blue 1/4" 1/4 EYE 14 GA 2
24. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
25. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 20 ft
26. 3/16" Rivet Nut MS27130-A25K 2
27. 14 Gauge, In Line Fuse Holder KSES0019 1
28. 25 AMP Fuse KSES0020-25 1
29. 14 Gauge Splice, Butt Connector IP-7132 2
30. Battery *** PS12150-NB 0
31. Regulator/Rectifier KSESQ005 1
32. 14 Gauge White Wire 14 GA WIRE/WHITE 12 ft
33. 14 Gauge Eye Terminal, Blue 5/16" 5/16 | TERM 1
34. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 6 ft
35. 14 Gauge Male Spade Terminal, Blue IP-7126 6
36. Electric Starter Kit (503) MESK-1-503 1
37. CHT Probe *** KSPWO0010-3 0
38. EGT Wires ** KSPWO0008-2 0
39. EGT Probe ™* KSPWO0008-3 0
40. Female Bullet Terminal 02-09-1103 8
*Optional gauge. **Supplied with EGT.
***Supplied with CHT.
***Referenced from battery box installation.

dBase Page #: 004-16

7/27100



004-18

S$-12XL AIRAILE - 503 INSTRUMENTS & ELECTRICAL - WITH ELECTRIC START

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

# DESCRIPTION PART NUMBER QUANTITY
41. Shrink Wrap KSAC0Q09 1
42. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
43. Pan Head Phillips Bolt (10-32) KSHWO0006 2
*Optional gauge. **Supplied with EGT.

***Supplied with CHT.
=*Referenced from battery box installation.
dBase Page #: 004-17

7/27/00



e ( ATIVEIV 2T
ayy up apep SUICYSY

—S

s6/12/L
qLva

L LOZON
4 ONIAVHQ TVONVR

30V13SN4 OL GNNOH9
QIONTT0S ¥ILHVYLS OL

L7 F\IOI.LV'I‘IV.LSNI X08 A¥3ilivd ¢0S

“uviIa

1

tVDIHlOBTB ANV ‘NOILVIN3IWNYLSNI ‘3INION3I €0

‘NOIL2IS

P

S3LON

61-¥0
Fovd,

T




Section:

Page:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS 04-20

Detail:
503 BATTERY BOX INSTALLATION Date:

7/25/95

# Description Part Number Quantity
1. 4 Gauge Terminal Cable 4 GA CABLE LUG 0
2. Battery Cable™ 4 GA WIRE/BLACK 0
3. Nut* BATT-1 2
4. Battery PS12150-NB 1
5. Bolt* BATT-2 2
6. 3/16" Shear Nut AN364-1032A 3
7. 3/16" Thick Washer ANS60-10 6
8. 1/2" Cushioned Clamp MS21919-DG8 3
9. Battery Box 503-BAT-BOX 1

10. Battery Bar™" 503-BAT-BAR 1

11. Smali Cotter Pin*** MS24665-134 2

12. 3/16" Bolt AN3-3A 3

*Comes with battery.
**Referenced from 503 Instruments & Electrical.
***Comes with 503 battery box.

RANS, Inc. dBase Page #:
8§-12 Airaile 004-18




XX/ XX/ X
vsn [ ATIVYIV S&I-S
w1 u opon Sy

LBOZAN
# ONIMVHA TYONVR

MALVIH dVEM ¥3T44NN SOS 1

TIvLaq

bOIHlOTD ONV °NOILVININNYLSNI *3INIONI £0S Z-90
‘NOLLO3S TOVd




Section:

503 ENGINE, INSTRUMENTATION & ELECTRICAL SYSTEMS

Detail:
503 MUFFLER WRAP HEATER

# Description Part Number Quantity

503 MUFFLER WRAP HEATER IN DEVELOPMENT.
TO BE RELEASED FOR PRODUCTION AT A LATER DATE.

RANS, Inc. dBase Page #:
S5-12 Airaile 004-20




VS
ayy ur apep

ATIVHIV &1—-S
SCUCR2

o 00/c2/t )

Jlva

L90Zan

A ONIAVYA TYONYN

O
vl \ / 14"
1NYLS O¥VM¥03 0L ONNO¥D ll”l |“|, LNY1S GNVMHO4 OL ONNOND
S3MM ~ INNON 3BONIS OSTV 335
g1
INNOW LHON "AYN OL GNNOXO INNOW LHOMN "AVN OL ONNON9
14 = 14 =
\‘:E' \:——— St
IO\ 3HIM ONNOUD HOV1E UM ONNOYD HOV1E e
3 !

T = R T
~g 9’2 ~
l Lr N — Le

7 [ o/ ] Ty
UM HIMOd Q3Y M HIMOd O3
IBVD 380M1S IWM-C 18V 3\ONLS IHM—E
UM ONNONO 3018 P M ONNOY¥O 3M8
MM ¥3IMOd 3N8 ~¢ Lt J4iM H3IMOd 3N
0~ ¥
9/ | \‘"‘4\
6 ¥31411038/50LVINO3Y WO
3YIM 1OH OINI 3NIM 33.
UMVIS DIMLIIII-NON Ji
/Bl.'g /g
L'9
z
£ y \
- -l
g
¢
~
/
[ JILVANIHIS W3ILSAS 380YULS W
Tiviza
) , SILON
AVIIHLIIITA ANV "NOLLVINIWNYULISNI ‘INIONT €05
NOILOFS £2-v0
K Fovd,
h—:-; __ S — . S S




004-24

S-12XL AIRAILE - 503 STROBE SYSTEM SCHEMATIC

# DESCRIPTION PART NUMBER QUANTITY

1. Key Start Switch * 25-6 0

2. Switch MS35058-22 2

3. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4

4. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 3

5. 14 Gauge Red Wire 14 GA WIRE/RED 8 ft

6. 14 Gauge, In Line Fuse Holder KSES0019 2

7. 15 AMP Fuse KSES0020-15 1

8. Terminal Y Connector, Brass IP-YC 1

9. 14 Gauge Female Spade Terminal, Blue iP-7128 6
10. 14 Gauge Male Spade Terminal, Blue IP-7126 3
11. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 50 ft
12. Whelen Installation & Cable HD-80 1
13. 14 Gauge Splice, Butt Connector IP-7132 4
14. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
15. Navigation Light Tip Mount ** NAV-TIP-MT 0
16. Whelen Left Strobe Light ** AB00-PR 0
17. Whelen Right Strobe Light ** ABDO-PG 0
18. Whelen Strobe Light Power Supply A413A, HDA-DF 1
19. 10 AMP Fuse KSES0020-10 1
*Referenced from Instruments & Electrical.
**Referenced from Strobe Mount.

dBase Page #: 004-22

7/27/00



